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Applicant :  InFocus Corporation

Manufacturer :  InFocus Corporation
EUT Description : 65" LCD PC
FCCID : I46INF6502
(A) Model No. . INF6502
(B) Serial No.: . N/A
(C) Test Voltage : AC 120V/60Hz
Tested for comply with:

FCC CFR47 Part 15 Subpart C: 2014

Test procedure used:
ANSI C63.10: 2013
KDB558074 D01 v03r03

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
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The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.247 PASS
Conducted spurious emissions FCC Part 15: 15.247 PASS
6dB Bandwidth FCC Part 15: 15.247 PASS
Peak Output Power FCC Part 15: 15.247 PASS
Power Spectral Density FCC Part 15: 15.247 PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : 65" LCD PC

Model Number : INF6502

FCCID : 146INF6502

Radio : IEEE802.11 a/b/g/n; Bluetooth V3.0+EDR; Bluetooth V4.0
Operation - IEEE 802.11a: 5180MHz—5240MHz; 5745MHz—5825MHz
Frequency IEEE 802.11b: 2412MHz—2462MHz

IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz;
5180MHz—5240MHz; 5745MHz—5825MHz
IEEE802.11n HT40: 2422MHz—2452MHz;
5190MHz—5230MHz; 5755MHz—5795MHz
Bluetooth : 2402-2480MHz

Modulation : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

Technology IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)
Bluetooth V3.0+EDR: GFSK, n/4DQPSK,8-DPSK
Bluetooth V4.0:GFSK

Antenna Assembly : PIFA Antenna: 2.4GHz: 3dBi gain
Gain 5180~5240MHz: 3dBi gain
5745~5825MHz: 4dBi gain

Applicant . InFocus Corporation
13190 SW 68th Parkway Suite 200 Portland, OR 97223-8368 USA

Manufacturer . InFocus Corporation
13190 SW 68th Parkway Suite 200 Portland, OR 97223-8368 USA

Factory : Hong Fu Jin Precision Industry (Wuhan) Co., Ltd.
Foxconn Technological Park, 1#, 2nd Guang Gu Road,Donghu New
Technology Development District, Wuhan City, Hubei Province, China
Power Cable - Unshielded, Detachable, 2.0m

Control Pen - Manufacturer: InFocus

Wireless Keyboard : Manufacturer: InFocus M/N:KG-0917

Wireless Mouse - Manufacturer: InFocus M/N:MG-0919
Date of Test . Nov.06~18, 2015
Date of Receipt : Nov.04, 2015

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 1 Low :CHI1 2412
1 Middle: CH6 2437
1 High: CHI11 2462
IEEE 802.11g 6 Low :CHI 2412
6 Middle: CH6 2437
6 High: CH11 2462
IEEE 802.11n HT20 MCS0 Low :CHI 2412
MCSO0 Middle: CH6 2437
MCSO0 High: CH11 2462
IEEE 802.11n HT40 MCS0 Low :CH3 2422
MCSO0 Middle: CH6 2437
MCSO0 High: CH9 2452

Note: 1. According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

2.3.Block diagram of connection between the EUT and simulators

(EUT: 65" LCD PC)

EUT

AC Mains

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15314
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2.4. Test Facility

Site Description

Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block,
Science & Industrial Park,Nantou,
Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Dec.30, 2017

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Jul.12, 2016

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKKS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2016

2.5.Measurement Uncertainty (95% confidence levels, k=2)

Shenzhen
Shenzhen,

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.1dB (150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

2.6 dB(30~200MHz, Polarization: H)

2.6 dB(30~200MHz, Polarization: V)

3.0 dB(200M~1GHz, Polarization: H)

2.8 dB(200M~1GHz, Polarization: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

6.3 dB (1~6GHz, Distance: 3m)

5.7 dB (6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.6dB
Uncertainty for'CQnduction Spurious 20 dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.1 %
Uncertainty for test site temperature and 0.6
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,15] 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842  [Apr.28,15 1 Year
3. L.ILS.N.#1 Rohde & Schwarz ESH2-Z5 100429 Oct.18,15 1 Year
4. L.I.S.N#2 Kyoritsu K NW-403D| 8-1750-2 |Apr.28,15] 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,15 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,15 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.28,15 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.28,15 1 Year
9. Pulse Limiter Rohde & Schwarz ESH3-72 101838 Oct.17,15 1 Year
10. Test Software AUDIX E3 6.100913a N/A N/A
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L ] Y 1 | A
80cm
0.8m|
=~
LISN#1 LISN#2[3 |
s

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15314
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.65" LCD PC (EUT)

Model Number  : INF6502
Serial Number : N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipments.

3.5.3.PC run test software to control EUT work in Tx(WiFi 2.4GHz) mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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Data: 2 File: E:2015 Report DatalFFOKCONNWMCS1501865.EM6 (20) Data: 1 E:2015 Report DatalFFOXCONNACS 15Q1865.EMB {20)
onLevel (dBuv) Date: 2015-11-07 o Level (dBuV) Date: 2015-11-07
70.0] 700
s0.0] FCCPART 15 C 00 FCC PART 15 C
50,0 FCC PART 15 € (AVG) 500 FCC PART 15 € (AVG)
10,0 W 10,
[
30.0) 30.0
20.0] 200
10.0 100
A5 2 5 1 2 5 10 E A5 2 5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz) Trace: (Discrete) Frequency (MHz)
Fite no :1# Conduction Data No  :2 gite no :1# Conduction Data No
Dis./Lisn 014 ESHz-25 LINE Dis./Lisn :2014 E3HZ-I5 NEUTRAL
Limit :FCC PART 15 € Limit :FCC PART 15 C
Env./Ins. 3.1%C/56% Enginesr :Leo_Li Env./Ins. 123.17C/56% Engineer :leo_Li
EUT 165" LCD PC EUT 165" LCD PC
Power Rating Power Rating :iC 120V/60Hz
Test Mode Test Mode :Tx Mode
/N INF6502 M/N: INFES02
LISN Cable Emission LISN cable Emission
Ho Freg Factor Loss Reading Level  Limits Margin Remark Ho Freq Factor Loss Reading  Level  Limits Margin Remark
(MHzj  (dB) (4B} (dBuv (dBuV]  (dBuv) (dB) (HHz)  (dB) (dB)  (dBu¥) (dBuv)  (dBu¥) (4B
1 0.156  0.14 9.896  z4.63 34.73 65.56  30.83 QP 1 0,180 0.13 9.95  z4.77  34.85 54.02 23.17 OF
z 0.184  0.13 9.85 23.10  33.18 63.84  30.66 QP z 0.327  0.15 9.94 26.87  37.06  59.53 2z.47 OF
3 0.330  0.14 9.94 26.77  36.85  59.44  22.59 CF 3 1.602  0.18 9.96 27.72  37.86  56.00 18.14 QP
4 2.055 0.18 9.97 2B.66 38.81 56.00 17.19 QF 4 2.09%9 0.zo 9.87 28.18 38.35 S56.00 17.65 QF
5 3.346 0.21 9.98 30.26 40.45 56.00 15.55 QP 5 2.500 0.2z 9.98 28.50 38.70 S56.00 17.30 QP
3 3.547 0.2z 9.959 31.38 41.59 56.00 14.41 QP 3 3.547 0.24% 9.899 27.90 38.13 56.00 17.87 QP
Remarks: 1.Emission Level=LISN Factor+Cable Loss(Include 10dB pulse limit) +Reading. Remarks: 1.Emission Level=LISN Factor+Cable Loss(Include 10dB pulse limit)+Reading.
2.If the average limit is wmet when using a quasi-peak detector. 2.If the average limit is met when using & quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement the EUT shall be deemed t©o meet both limits and measurement
with average detector is unnecessary. with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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4. RADIATED EMISSION TEST
4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,15 1 Year
2. EMI Spectrum Agilent E4407B MY41440292 | Apr.28,15 1 Year
3. Test Receiver Rohde & Schwarz | ESVSI10 834468/011 Apr.28,15 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.28,15 1 Year
5. | Trilog-Broadband | g pyvua p7BECK [VULB 9168|  9168-493 | May.06,15| 1 Year

Antenna
CFD400-N
6. RF Cable MIYAZAKI W(3.5M) No.3 Apr.28,15 1 Year
CFD400-L
7. RF Cable MIYAZAKI W(22M) No.7 Apr.28,15 1 Year
8. Coaxial Switch Anritsu MP59B 6201397222 | Apr.28,15 1 Year
9. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A
4.1.2.For frequency range 1GHz~40GHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval

1. [Spectrum Analyzer Agilent E4446A US44300459 | Apr.28,15 1 Year
2. Horn Antenna ETC MCTD 1209 | DRH15F03007 | Feb.03,15 1 Year
3. Amplifier Agilent 8449B 3008A02495 | Apr.28,15 1 Year
4. RF Cable Hubersuhner | SUCOFLEX106 77977/6 Apr.28,15 1 Year
5. Horn Antenna ETS 3116 00060088 Nov.18.15 1 Year
6. Test Software AUDIX E3 6.2009-5-21a(n)| N/A N/A

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15314
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

2.0m(L)*1.0m(W)*0.8m(H) __,

TURN TABLE
(FIBRE GLASS)

Combining Network —H AMP

AnalABSORBER

—Spectrum — PC System

Receiver

For frequency range 1GHz-40GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM | TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

gjr

2.0m(L)*1.0m(W)*1.5m(H) —)

ABSORBER
(30cm maximum)

A

(Reference Point)

AMP

|| Spectrum Analyzer| |

TURN TABLE I 1.5m
(Styrene)
l E—
PC System -

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15314
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4.3 Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Remark (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna

and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-365
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions

or comply with 15.209 limits.
4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its

emission characteristics in a normal application.
4.4.1.65" LCD PC (EUT)

Model Number : INF6502
Serial Number : N/A

4.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
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4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in Tx(WiFi 2.4GHz) mode

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
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Duty cycle

Agilenl Spectrom Analyrer - Swepl A
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Note: The Duty Cycle is close to 100%.
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Frequency: 30MHz~1GHz

Data: 2 File: E12015 Report DataFFOXCONNWACS 15Q1865.EM6 (20)

a0 Lewvel {dBuV/m) Date: 2015-11-06

FCC PART 15 C (3M)

0 30 224, 418, 612, 806, 1000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 2
Dis. / Ant. : 3w 2015 CBL6112D 35375 int. pol. : HORIZONTAL
Limit : FCC PART 15 C {3M)
Env. / Ins. : 247C/56% Enginesr : Leo-Li
EUT : E5" LCD PC H/H: INFE502
Power rating : AC 120V/60Hz
Test Mode : Tx Mode
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz] (dB/m) (4Bl  (dBuV)  (dBu¥/m] (dBuV/m) (dB)
1 1S4.160 11.89 1.3z 24.67 37.58 43.50 5.9z ap
2 532.460 18.49 2.60 13.80 34.89 46.00  11.11 [
3 720.0S0 20.10  3.07 21.90 45.07 46.00 0.93 ap
4 742.950 20.53 3.1z 18.a0 42.05 46.00 3.95 o
5 525.400 21.12 3.3z 10.90 35.36 46.00  10.64 ap
6 961.200 22.60 3.62  13.43 39.65 54.00  12.35 [

Remarks: 1. Emission Level= intenns Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reporced.

Data: 1 File: E:\2015 Report DataFFOXCONNACS15Q1865.EM6 {20)

a0 Level (dBu¥im) Date: 2015-11-06

FCC PART 15 C (3M)

o

n3U 224, 418, 612, 806, 1000
Frequency (MHz)
gite no. : 3m Chamber Data no. : 1
bis. / Ant. : 3m 2015 CBL6112D 35375 Ant. pol. : VERTICAL
Limir : FCC PART 15 C (3M)
Env. / Ins. : 2a7C/56% Enginser : Leo-Li
EUT : €57 LCD PC H/H: INFE502
Power rating : AC 120V/60Hz
Test Node : Tx Mode
Ant.  Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(BHz) (dB/m] (dB)  (dBuV)  (dBuWV/m) (dBuV/ml  (dB)
1 73,650  7.38  0.98  21.73 30.09 40.00 9.91 ap
2 154.160 11.59  1.32  22.26 35.17 43.50 6.33 [
3 z41.460 12.67 1.65 20.95 35.27 46.00  10.73 ap
4 532.460 18.49 2.60 11.15 3z.22 46.00  13.76 o
5 7a0.640 20.11  3.07  10.18 33.36 46.00  12.64 ap
£ 961.200 22.60 3.62  11.93 38,15 54.00 15.85 [

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading.
The emission levels that are 20dB below the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: F:12015 Report FIFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 2 File: F:i2015 Report FIFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dBu' Date: 2015-11-07 Level (dBuV/m) Date: 2015-11-07
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
0 &0 FCC PART 15C AV
o 1000 4400, 7800. 11200, 14600, 18000 o 1000 4400, 7800. 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
site no. : 3m Chamber Data no. 1 site no. : 3m Chamber Data no. : 2
Dis. / Ant. : 3m 2015 MCTD1205 3006  Ant. pol. : HORTZONTAL Dis. / Ant. : 3m 2015 MCTD1205 3006  Ant. pol. : HORTZONTAL
Limit i FCC PART 15C PEAK Limit i FCC PART 15C PERK
Env. / Ins. : 237C/54% Env. / Ins. : 237%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 657 LCD PC E0T t 65" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz
Teat Node : IEEES02.11h  2412MHe  Tx Test Node : IEEES0Z.11b  2412MHz  Tx
INF6502 INF 6502
Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (@B/w)  (4E) (4B} (aBuY] (dBuY /1) [ABUW/ 1) (dB)
1 z412.000 28.02 7.35 36.62 99.60 98.35 74.00 -24.35 Peak
z  4824.000 33.72 9.46 35.53 30.54 FE.18 54.00  15.81 kverage
3 4824.000 33.72  9.46 35.53 45.33 52.98 74.00  21.02 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewission levels that are 204B below the official
limit are not reported.
Data: 3 File: F:12015 Report FIFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80) File: F:2015 Report' FIFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80)
Level (dBuVim) Date: 2015-11-07 Level (dBuV/m) Date: 2015-11-07
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
60 60
3 FCC PART 15C AV
o 1000 4400. 7800. 11200. 14600, 18000 0 1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chamber Data no. 3 Site no. : 3m Chemiber Data no. 4
Dis. / Ant. : 3m 2015 NCTP120S 3006  Ant. pal. : VERTICAL Dis. / Ant. : 3m 2015 NCTD120S 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PERK
Env. / Ins. : 23¥C/54% Env. / Ins. : 23%C/54%
Engineer : Leo-Li Enginser i Leo-Li
EUT : 65" LCD PC EUT : 65" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120V/60HzZ
Teat Mode : IEEES02.11h  2412MHz  Tx Test Mode : IEEES0Z.11b  2412MHz  Tx
INF6502 INF 6502
Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (@B/w)  (4E) (4B} (aBuY] (dBuY /1) [ABUS /) (aB)
1 z41z.000 28.02 7.35 36.62 108.04  106.79 74.00 -32.79 Peak
z  4B24.000 33.72 9.46 35.53 32.48 40.13 54.00  13.87 kverage
3 4824.000 33.72  2.46 35.53 47.26 54.81 74.00  12.09 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The ewission levels that are 204B below the official
limit are not reported.
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Data: 5 12015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 6 12015 Report FIFOXCONNIACS 1501865 ‘WIFI 2.4G-FCC.EM6 (80)
12 Level (dBuVim) Date: 2015-11.07 120 LEvel (0BAVim) Date: 2015-11.07
1
FCC PART 15€ PEAK FCC PART 15€ PEAK
60 60
3 PART 15C AV
0 1000 1300, 7800. 11200, 12600, 18000 01000 400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency {MHz)
Bite no. : 3m Chamber Data no. : 5 Site no. : 3m Charber Data no. H
Dis. / Ant. : 3m 2015 MCTD1209 3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2015 MCTD1z209 3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK Limit : FCC PART 15C PELK
Env. / Ins. 1 237C/54% Env. / Ins. 1 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 65" LCD PC EUT ¢ 85" LCD PC
Fower rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : IEEE802.11h 2437MHz Tx Test Mode : IEEES02.11b 2437MHz Tx
INF&502 INF&502
Ant. Cable ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MEz) (dE/m) (dE) (dE) (dBuv) (dEuV/m) (dEuV/m) (dE)
1 2437.000 28.07 7.39 36.61 107.86 106.71 74.00 =32.71 Peak
2 4874.000 33.80 9.49 35.51 32.45 40.23 54.00 13.77  Average
3 4874.000 33.80 9.49 35.51 48.69 56.47 74.00 17.53 Pealk
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—dnp Factor
2. The ewmission levels that are 20dB below the official
limit are not reported.
Data: 7 12015 Report FFOXCONNIACS 1501865 \WIFI 2.4G.FCC.EMG. (80) Data: 42015 Report FFOXCONNIACS 1501865 WIFI 2.4G-FCC.EMG (80)
Date: 2015-11-07 120 Level (dBuv/m) Date: 2015-11-07
1
FCCPART 15€ PEAK FCC PART 15€ PEAK
60 60

PART 15C AV

o 1000 4400. 7800. 11200. 14600. 18000 0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency {MHz)

site no. : 3m Chember Data no. : 7 site no. : 3m Chaxber Data no. i 8

Dis. / Ant. : 3m 2015 NCTD1208 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD1202 3006  Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PEAK Limit : FCC PART 15C PERK

Ewv. / Ins. : 237C/54% Emv. / Ins. @ 23%C/54%

Engineer : Leo-Li Enginser t Leo-Li

EUT : 657 LOD PC EUT : 65" LCD PC

Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz

Test Node : IEEES02.11k  2437HHz  Tx Test Hode : IEEES0Z.1lh  2437HHz  Tx

INF5502 INF&502
Ant. Cshle  ANP Emission
Mo. Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuv] (dBu¥/m) [dEu¥/m) =53]

1 z437.000 25.07 7.3 36.61 95.68 27.53 74.00 -23.53 Peak
z  4874.000 33.80 2.49  35.51 32.03 39.81 54.00  12.19 kverage
3 4874.000 33.80 9.49  35.51 44.75 52.53 74.00  21.47 Peak

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading
-imp Factor
Z. The emission levels that are 20dB below the official
limit are net reported.
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Data: 9
Level (dBuVim)

12015 Report FIFOXCONN\ACS 1501865 -WIFI 2.4G.-FCC.EM6G (80)
Date: 2015-11-07

Date: 2015-11.07
120 120
1
FCC PART 15€ PEAK FCC PART 15€ PEAK
60 60
PART 15C AV
0 1000 1300, 7800. 11200, 12600, 18000 01000 400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency {MHz)
Bite no. 3m Chamber Data no. H- Site no. 3m Chamber Data no. H
Dis. / Ant. 3m 2015 MCTD1209 3006 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2015 MCTD1z209 3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PELK Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT gE™ LCD PC EUT EE"™ LCD PC
Fower rating : AC 120V/60Hz Fower rating AC 120%/60Hz
Test Mode IEEES802.11hb 2462MHz Tx Test Mode IEEES0Z. 11k 2462MHz Tx
INF&502 INF&502
Ant. Cable ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MEz) (dE/m) (dE) (dE) (dBuv) (dEuV/m) (dEuV/m) (dE)
1 2462.000 z28.12 7.43 36.60 98.57 97.52 74.00 =-23.52 Feak
2 4924.000 33.88 9.51 35.48 31.35 39.26 54.00 14.74 dverage
3  4924.000 33.88 9.51 35.48 45.87 53.78 74.00 20.z22 Pealk
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—dnp Factor
2. The ewmission levels that are 20dB below the official
limit are not reported.
Data: 11 12015 Report FFOXCONNIACS 1501865 \WIFI 2.4G.FCC.EMG. (80) Data: 12 42015 Report FFOXCONNIACS 1501865 WIFI 2.4G-FCC.EMG (80)
Level (dBt Date: 2015-11-07 Level (dBuv/m) Date: 2015-11-07
120 120
i
FCCPART 15€ PEAK FCC PART 15€ PEAK
60 60
3 PART 15¢ AV
o 1000 4400. 800. 11200. 14600. 18000 o 1000 4400. 7800. 1 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chember Data no. : 11 Zite no. 3m Chanber Data no. ro1z
Di=. / Ant. 3w 2015 MCTD1ZOS 3006 Ant. pol. VERTICAL Dis. / Ant. Sm Z015 NCTD1zZOZ9 3006 int. pol. VERTICAL
Limit FCC PART 15C FPEAK Limit FCC PART 15C PEAK
Env. / Ins. 23¥C/54% Env. / Ins. 23FC/ 545
Engineer Leo-Li Engineer Leo-Li
EUT 65" LCD PC EUT 65" LCD PC
Power rating : AC 120V/&0H= Power rating AC 120%/60Hz
Test Mods IEEES0Z. 11k Z246zMHz Tx Test MNode IEEES0Z. 11k Z46zNMHz Tx
INFes02 INFe502
Ant . Ceble anp Emission
No. Freg. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (dEB) (dB) (dBuv) (dBuv/m) (dBuv/m) (dE)
1 Z46z.000 5.1z 7.43 36.60 106.34 105.z8 74.00 =-31.23% Feak
2 48z24.000 33.88 9.51 35.48 33.28 41.19 54.00 12.681 Average
3  4924.000 33.88 9.51 35.48 48.61 56.52 74.00 17.48 Peak

Data: 10

Level (dBuV/m)

12015 Report FIFOXCONNIACS 1501865 -WIFI 2.4G-FCC.EM6 (80)

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dE below the official
limit are net reported.
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Data: 21 12015 Report FIFOXCONNIACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 22 12015 Report FIFOXCONNWACS 1501865 -WIFI 2.4G-FCC.EM6 (80)
120 LoVl (9BUVim) Date: 2015-11-07 1og Leve! (@BUVim) Date: 2015-11-07
1
FCC PART 15 PEAK FCE PART 15C PEAK
60 60
PART 15C AV
0 1000 4400 7800. 11200, 14600, 18000 01000 4400, 7800. 11200 14600. 18000
Frequency (MHz) Frequency {MHz)
Bite no. 3m Chamber Data no. 2 Site no. 3m Chamber Data no. H
Dis. / Ant. 3m 2015 MCTD1209 3006 Ant. pol. HORIZONTAL Dis. / Ant. 3m 2015 MCTD1z209 3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PELK Limit FCC PART 15C PEAK
Env. / Ins. 237G/ 54% Env. / Ins. 23*%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT : 65" LCD PC EUT §5" LCD PC
Fower rating : AC 120V/60Hz Fower rating AC 120V/60Hz
Test Mode IEEES02.11g 2412MHz Tx Test Mode IEEES0Z.11g 2412MHz Tx
INF&502 INF&502
Ant. Cable ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (aB/m)  (dB)  {dB) (dBwV]  (dBuV/m| (dEu/m)  {dB)
1 2412.000 z28.02 7.35 36.62 99.73 98.48 74.00 -24.48 Feak
2 4824.000 33.72 9.46 35.53 32.36 40.01 54.00 13.99  dverage
3 4824.000 33.72 9.46 35.53 45.51 53.16 74.00 20.84 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—dnp Factor
2. The ewission levels that are Z0dE below the official
limit are not reported.
Data: 23 12015 Report FFOXCONNIACS 1501865 WIFI 2.4G-FCC.EMG (30) Data: 24 212015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dB Date: 2015-11-07 Lewvel (dBuv/m) Date: 2015-11-07
120 120
1
FCC PART 15 PEAK FCC PART 15C PEAK
60 60
3 PART 15C AV
o 1000 4400. 7800. 11200. 14600. 18000 0 1000 4400. 7800. 1 14600. 18000
Frequency (MHz) Frequency {MHz)
Zite no. 3m Chamber Data no. 23 Zite no. 3m Chanber Data no. 1 24
Dis. / Ant. i 3w 2015 NCTD1zZOS 3006 Ant. pol. VERTICAL Dis. / Ant. i dm 2015 MCTD1zOD% 3006 int. pol. VERTICAL
Limit FCC PART 15C FPEAK Limit FCC PART 15C PEAK
Env. / Ins. 23¥C/54% Env. / Ins. 23FC/ 545
Engineer Leo-Li Engineer Leo-Li
EUT @ 65" LCD PC EUT 65" LCD PC
Power rating : AC 120V/&0H= Power rating AC 120/ 60Hz
Test HNods IEEES0Z.11g 241zMHz Tx Test Mode IEEES0Z. 11y Z41zMHz Tx
INFos02 INFo302
Ant . Ceble anp Emission
No. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) (dE/m) 1dB) (dE) (dBuv) (ABuV/m) (dBuv/m) (4B}
1 z41z.000 Zg.0z 7.35 36.062 105.40 107.15 74.00 =-33.15 Feak
2 4B824.000 33.72 9.46 35.93 33.02 40.67 54.00 13.33  dverage
3 4824.000 33.72 9.46 35.53 48.32 55.97 74.00 15.03 Pealk

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading

-imp Factor

Z. The emission levels that are 20dB below the official
limit are net reported.
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Data: 25 12015 ReportFIFOXCONNIACS 15011865 -WIFI 2.4G.FCC.EMG (80) Data: 26 2015 ReportFFOXCONNIACS 1501865 WIFI 2.4G.FCC.EMG (30)
120 Level (dBuVim) Date: 2015-11-07 120 Level (dBuV/m) Date: 2015-11-07
1
FCC PART| 15C PEAK FCC PART 15C PEAK
60 60
PART 15C AV
o 1000 4400. 7800. 11200. 14600. 18000 0 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency {MHz)
Site no. : 3m Chamber Data no. : 25 Site no. : 3m Chanber Data no. : 2
Dis. / Ant. : 3m 2015 NCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL
Limir : FCC PART 15C PERK Limit : FCC PART 15C PEAK
Ewv. / Ins. : 237G/54% Env. [/ Ins. @ 23%G/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : E5" LCD PC EUT : 65" LCD PC
Power rating : AC 120V/60Hz Pover rating : AC 120%/60Hz
Test Node : IEEES0Z.11g  2437MHz  Tx Test Mode : IEEESO0Z.11y  2437MHz  Tx
INF 6502 INF5502
Ant.  Cable  AmP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m]  (dB)  (dE) (dBuV]  (dBuV/m) (dBu¥/m)  (dE)
1 2437.000 28.07  7.39  36.61 99.46 98.31 74.00 -24.31 Feak
2 4874.000 33.80 9.49  35.51 32.75 40.53 54.00  13.47 Average
3 4874.000 33.80 9.49  35.51 45.51 53.29 74.00  20.71 Peal
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 27 112015 Report FIFOXCONNIACS 1501865 -WIFI 2.4G-FCC.EMG (80) Data: 28 112015 Report FIFOXCONNIACS 1501865 -WIFI 2.4G-FCC.EMG (80}
Level (dB Date: 2015-11-07 Level (dBuV/m) Date: 2015-11.-07
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
60 60 3
PART 15C AV
% 1000 4400. 7800. 11200. 14600. 18000 %1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
%ite no. : 3m Chamber Data no. : 27 Site no. : 3m Chanber Data no. : 28
Dis. / Ant. : 3w 2015 MCTP1209 3006  Ant. pol. : VERTICAL Dis. / Ant. : 3m 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C PERK Limit : FCC PART 15C FEAK
Ewv. / Ins. : 237C/54% Emv. / Ins. @ 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 657 LCD PG EUT : 657 LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz
Test Node : IEEES02.11g  2437HHz  Tx Test Hode : IEEES0Z.1lg  2437MHz  Tx
INF6502 INF6502
Aint.  Cable  AmP Emission
No. Freq. Factor Loss factor  Reading  Level Limits Margin Remark
(MHz) (dB/m]  (dE)  (dE) (@BuV]  (dBuv/m] (dBu¥/m)  (dE)
1 2437.000 28.07 7.3%  36.61 108.53  107.38 74.00 -33.35 Feak
z  4874.000 33.80 9.29 35,51 33.36 41.14 54.00  12.86 kverage
3 4874.000 33.80 9.49 35.51 49.36 57.14 74.00 16.86 Peal

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading
-imp Factor
Z. The emission levels that are 20dB below the official
limit are net reported.
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Data: 29 12015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 30 12015 Report FIFOXCONNIACS 1501865 ‘WIFI 2.4G-FCC.EM6 (80)
120 Level (WBuVim) Date: 2015-11-07 12qLeve! (4BUVim) Date: 2015-11.07
1
FCC PART 15€ PEAK FCC PART 15€ PEAK
60 60
3 PART 15C AV
0 1000 1300 7800 11200, 14600, 13000 01000 4400 7800. 11200, 14600, 13000
Frequency (MHz) Frequency {MHz)
Bite no. 3m Chamber Data no. 29 Site no. 3m Chamber Data no. @ 30
Dis. / Ant. 3m 2015 MCTD1209 3006 Ant. pol. VERTICAL Dis. / Ant. 3m 2015 MCTD1z209 3006 Ant. pol. WVERTICAL
Limit FCC PART 15C PELK Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Enginser Leo-Li
EUT : 65" LCD PC EUT EE"™ LCD PC
Fower rating : AC 120V/60Hz Fower rating AC 120V/60Hz
Test Mode IEEES02.11g 2462MHz Tx Test Mode IEEES0Z.11g 2462MHz Tx
INF&502 INF&502
Ant. Cable ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HEz) (B/ml  (dB)  (dB) (BUV]  (dBu¥/m) (dBu¥/m)  (dB)
1 2462.000 z28.12 7.43 36.60 108. 60 107.55 74.00 =33.55 Feak
2 4924.000 33.88 9.51 35.48 33.44 41.35 54.00 12.65 dverage
3  4924.000 33.88 9.51 35.48 48.27 56.18 74.00 17.82 Pealk
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—dnp Factor
2. The ewmission levels that are 20dB below the official
limit are not reported.
Data: 31 12015 Report FFOXCONNIACS 1501865 -WIFI 2.4G-FCC.EMG (80) Data: 32 42015 Report FFOXCONNACS 1501865 -WIFI 24G-FCC.EMG (80)
Level (dBt Date: 2015-11-07 Level (dBuv/m) Date: 2015-11-07
120 120
1
FCC PART 15€ PEAK FCC PART 15€ PEAK
60 60
PART 15€ AV
o 1000 4400. 800. 11200. 14600. 18000 o 1000 4400. 7800. 1 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chember Data no. : 31 Zite no. 3m Chanber Data no. o3z
Dis. / Ant. : 3m 2015 MCTD1ZOS 3006 Ant. pol. HORIZONTAL Dis. / Ant. i Sm Z015 NCTD1zZOZ9 3006 int. pol. HORIZONTAL
Limit FCC PART 15C FPEAK Limit FCC PART 15C PEAK
Env. / Ins. 23¥C/54% Env. / Ins. 23FC/ 545
Engineer Lea-Li Engineer Lea-Li
EUT @ 65" LCD PC EUT 65" LCD PC
Power rating : AC 120V/&0H= Power rating AC 120/ 60Hz
Test Mods IEEES02.11g 2462MHz Tx Test MNode IEEES0Z. 11y 246zZMHz Tx
INFes02 INFe502
Ant . Ceble anp Emission
No. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) (dB/m) (dEB) (dB) (dBuv) (dBuv/m) (dBuv/m) (dE)
1 Z46z.000 5.1z 7.43 36.60 100.74 29,63 74.00 =-25.63 Feak
2 48z24.000 33.88 9.51 35.48 30.81 38.72 54.00 15.28 Average
3  4924.000 33.88 9.51 35.48 45.81 53.72 74.00 20.28 Peak

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading

-imp Factor

Z. The emission levels that are 20dB below the official
limit are net reported.
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Data: 49 12015 Report FIFOXCONNIACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 50 12015 Report FIFOXCONNWACS 1501865 -WIFI 2.4G-FCC.EM6 (80)
120 Level (@BuVIm) Date: 2015-11-07 120 evel (4BuVim) Date: 2015-11.07
1
FCC PART 15C PEAK FCC PART 15C PEAK
60 60
PART 15C AV
0 1000 1400, 7800. 11200, 14600, 13000 01000 4100. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency {MHz)
Bite no. 3m Chamber Data no. HE Site no. 3m Chamber Data no. H-1
Dis. / Ant. 3m 2015 MCTD1209 3006 Ant. pol. HORIZONTAL Dis. / Ant. : 3m 2015 MCTD1z209 3006 Ant. pol. HORIZONTAL
Limit FCC PART 15C PELK Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 23%C/54%
Engineer Lea-Li Engineer Leo-Li
EUT : 65" LCD PC EUT §5" LCD PC
Fower rating : AC 120V/60Hz Fower rating AC 120V/60Hz
Test Mode IEEES02 . 11nHTZ0 2412MHz Tx Test Mode IEEES0Z. 11nHTZ0 2412MHz Tx
INF&502 INF&502
Ant. Cable ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dE) (dBuv) (dBuV/m) (dBuV/m) (dE)
1 2412.000 z28.02 7.35 36.62 98.86 97.61 74.00 =-23.61 Peak
2 4824.000 33.72 9.46 35.53 31.25 38.90 54.00 15.10 Average
3 4824.000 33.72 9.46 35.53 45.67 53.32 74.00 20.68 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—dnp Factor
2. The ewission levels that are Z0dE below the official
limit are not reported.
Data: 51 112015 Report FFOXCONNIACS 1501865 -WIFI 2.4G.FCC.EMG (80) Data: 52 12015 Report FFOXCONNIACS 1501865 WIFI 2.4G-FCC.EMG (80)
Level (dB Date: 2015-11-07 Lewvel (dBuv/m) Date: 2015-11-07
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
60 60
3 PART 15C AV
o 1000 4400. 800. 11200. 14600. 18000 0 1000 4400. 7800. 1 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. 3m Chamber Data no. @ 51 Zite no. 3m Chanber Data no. 1 52
Dis. / Ant. i 3w 2015 NCTD1zZOS 3006 Ant. pol. VERTICAL Dis. / Ant. i dm 2015 MCTD1zOD% 3006 int. pol. VERTICAL
Limit FCC PART 15C FPEAK Limit FCC PART 15C PEAK
Env. / Ins. 23¥C/54% Env. / Ins. 23FC/ 545
Engineer Leo-Li Engineer Leo-Li
EUT @ 65" LCD PC EUT 65" LCD PC
Power rating : AC 120V/&0H= Power rating AC 120/ 60Hz
Test HNods IEEES0Z . 11nHTZ0 241zMHz Tx Test Mode IEEES0Z. L1nHTZO0 Z41zMHz Tx
INFos02 INFo302
Ant . Ceble anp Emission
No. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) {dB/m)  (dEB) {dB) {dBuv) (dBuv/ 1) (dBuv/m) {dB)
1 z41z.000 Zg.0z 7.35 36.062 107. 60 108.35 74.00 =-32.35 Feak
2 4B824.000 33.72 9.46 35.93 33.57 41.22 54.00 12.78 Average
3 4824.000 33.72 9.46 35.53 48.45 56.10 74.00 17.90 Peak

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading

-imp Factor

Z. The emission levels that are 20dB below the official
limit are net reported.
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Data: 53 12015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 54 12015 Report FIFOXCONNIACS 1501865 ‘WIFI 2.4G-FCC.EM6 (80)
12 Level (dBuVim) Date: 2015-11.07 120 LEvel (0BAVim) Date: 2015-11.07
|
FCC PART 15€ PEAK FCC PART 15€ PEAK
60 60
3 PART 15C AV
0 1000 1300, 7800. 11200, 12600, 18000 01000 400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency {MHz)
Bite no. : 3m Chamber Data no. @ 53 Site no. : 3m Charber Data no. : 54
Dis. / Ant. : 3m 2015 MCTD1209 3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2015 MCTD1z209 3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK Limit : FCC PART 15C PELK
Env. / Ins. 1 237C/54% Env. / Ins. 1 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 65" LCD PC EUT ¢ 85" LCD PC
Fower rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : IEEES802.11nHTZ0 2437MHz Tx Test Mode : IEEES02.11nHTZ20 2437MHz Tx
INF&502 INF&502
Ant. Cable ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MEz) (dE/m) (dE) (dE) (dBuv) (dEuV/m) (dEuV/m) (dE)
1 2437.000 28.07 7.39 36.61 108.53 107.38 74.00 =33.38 Feak
2 4874.000 33.80 9.49 35.51 33.64 41.42 54.00 12.58 Average
3 4874.000 33.80 9.49 35.51 48.75 56.53 74.00 17.47 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—dnp Factor
2. The ewmission levels that are 20dB below the official
limit are not reported.
Data: 55 12015 Report FFOXCONNIACS 1501865 \WIFI 2.4G.FCC.EMG. (80) Data: 56 42015 Report FFOXCONNIACS 1501865 WIFI 2.4G-FCC.EMG (80)
Level (dBt Date: 2015-11-07 Level (dBuv/m) Date: 2015-11-07
120 120
1
FCCPART 15€ PEAK FCC PART 15€ PEAK
60 60
PART 15¢ AV
o 1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chanber Data no. -1 Zite no. ¢ 3m Chanber Data no. -1
Di=. / Ant. : 3m 2015 MCTD1ZOS 3006 Ant. pol. : HORIZONTAL Dis. / Ant. i Sm Z015 NCTD1zZOZ9 3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PELK
Env. / Ins. 1 23FC/54% Env. / Ins. : 23FC/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT @ 65" LCD PC EUT ¢ 65" LCD PC
Power rating : AC 120V/&0H= Power rating : AC 120W/&0Hz
Test Mods : IEEES0Z.11inHTz0O 2437MHz Tx Test MNode i IEEESO0Z.11nHTZO Z437MHz Tx
INFes02 INFe502
Ant . Ceble anp Emission
No. Freg. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m]  (dB) (4B} (dBuv] (dBuV/m) [dBuv/m) (@B}
1 Z2437.000 z5.07 7.39 36.61 83.55 25.40 74.00 -2Z4.40 Feak
2 4874.000 33.80 9.49 35.51 31.93 39.71 54.00 14.29 Average
3 4874.000 33.80 9.49 35.51 45.87 53.65 74.00 20.35 Peak

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading
-imp Factor
Z. The emission levels that are 20dB below the official
limit are net reported.
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Data: 57 12015 ReportFIFOXCONNIACS 15011865 -WIFI 2.4G.FCC.EMG (80) Data: 58 2015 ReportFFOXCONNIACS 1501865 WIFI 2.4G.FCC.EMG (30)
120 Level (dBuVim) Date: 2015-11-07 120 Level (dBuV/m) Date: 2015-11-07
1
FCC PART| 15C PEAK FCC PART 15C PEAK
60 60
PART 15C AV
o 1000 4400. 7800. 11200. 14600. 18000 0 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency {MHz)
Site no. 3m Chanber Data no. : Site no. 3m Chanber Data no. : 5
Dis. / Ant. 3w 2015 MCTD120S 3006  Ant. pol. : HORTZONTAL Dis. / Ant. 3m 2015 MCTD1208 3006  Ant. pol. : HORIZONTAL
Limir FCC PART 15C PEAK Limit FCC PART 15C PEAK
Ewv. / Ina. 2370/ 54% Enmv. / Ins. 237G/ 54%
Engineer Leo-Li Engineer Leo-Li
EUT : E5" LCD PC EUT 65" LCD PC
Power rating : AC 120V/60Hz Pover rating : AC 120%/60Hz
Test Node IEEES0Z.11nHTZO0  2462MHz  Tx Test Mode IEEES0Z.11nHT20  2462MHz  Tx
INF 6502 INF5502
Ant.  Cable  AmP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m]  (dB)  (dE) (dBuV]  (dBuV/m) (dBu¥/m)  (dE)
1 z2462.000 28.12  7.43  36.60 98.53 97.48 74.00 -23.48 Feak
2 4924.000 33.88 9.51 35.48 31.62 39.53 54.00  14.47 Average
3 4924.000 33.88 9.51 35.48 45.91 53.82 74.00  20.18 Peal
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 59 112015 Report FIFOXCONNIACS 1501865 -WIFI 2.4G-FCC.EMG (80) Data: 60 212015 Report FIFOXCONNIACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dB Date: 2015-11-07 Level (dBuV/m) Date: 2015-11.-07
120 120
1
FCC PART| 15C PEAK FCC PART 15C PEAK
60 60 3
PART 15C AV
% 1000 4400. 7800. 11200. 14600. 18000 %1000 4400. 7800. 1 14600. 18000
Frequency (MHz) Frequency (MHz)
%ite no. 3m Chanber Data no. : 5@ Site no. 3m Chanber Data no. : 60
Dis. / Ant. : 3w 2015 MCTP1209 3006  Ant. pol. : VERTICAL Dis. / Ant. : 3m 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAK
Eunv. / Ins. 237C/ 545 Env. / Ins. 23%C/ 545
Engineer Leo-Li Engineer Leo-Li
EUT : 657 LCD PG EUT 65" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz
Test Node IEEESDZ.11nHTZO  246ZMHz  Tx Test Hode IEEES0Z.11nHTZ0  Zz46ZMHz  Tx
INF6502 INF6502
Aint.  Cable  AmP Emission
No. Freq. Factor Loss factor  Reading  Level Limits Margin Remark
(MHz) (dB/m]  (dE)  (dE) (@BuV]  (dBuv/m] (dBu¥/m)  (dE)
1 z462.000 z8.12 7.3 36.60 108.53  107.48 74.00 -33.45 Feak
z  4924.000 33.88  9.51 35.48 33.74 41.65 54.00  12.35 kverage
3 4924.000 33.88 9.51 35.48 49.41 57.32 74.00  16.68 Peal

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading

-imp Factor

Z. The emission levels that are 20dB below the official
limit are net reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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Data: 69 12015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 70 12015 Report FIFOXCONNIACS 1501865 ‘WIFI 2.4G-FCC.EM6 (80)
12 Level (dBuVim) Date: 2015-11.07 120 LEvel (0BAVim) Date: 2015-11.07
1
FCC PART 15€ PEAK FCC PART 15€ PEAK
60 60
7 PART 15C AV
0 1000 1300, 7800. 11200, 12600, 18000 01000 400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency {MHz)
Bite no. : 3m Chamber Data no. : 69 Site no. : 3m Charber Data no. 70
Dis. / Ant. : 3m 2015 MCTD1209 3006 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2015 MCTD1z209 3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PELK Limit : FCC PART 15C PELK
Env. / Ins. 1 237C/54% Env. / Ins. 1 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 65" LCD PC EUT ¢ 85" LCD PC
Fower rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : IEEES802.11nHT40 2422MHz Tx Test Mode : IEEES02.11nHT40 24Z22MHz Tx
INF&502 INF&502
Ant. Cable ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MEz) (dE/m) (dE) (dE) (dBuv) (dEuV/m) (dEuV/m) (dE)
1 2422.000 28.04 7.35 36.61 105.63 104.41 74.00 =-30.41 Feak
2 4844.000 33.75 9.47 35.52 33.37 41.07 54.00 12.93 Average
3  4844.000 33.75 9.47 35.52 48.83 56.53 74.00 17.47 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—dnp Factor
2. The ewmission levels that are 20dB below the official
limit are not reported.
Data: 71 12015 Report FFOXCONNIACS 1501865 \WIFI 2.4G.FCC.EMG. (80) Data: 72 42015 Report FFOXCONNIACS 1501865 WIFI 2.4G-FCC.EMG (80)
Level (dBt Date: 2015-11-07 Level (dBuv/m) Date: 2015-11-07
120 120
1
FCCPART 15€ PEAK FCC PART 15€ PEAK
60 60
PART 15¢ AV
o 1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 1 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chanber Data no. 71 Zite no. ¢ 3m Chanber Data no. r 7z
Di=. / Ant. : 3m 2015 MCTD1ZOS 3006 Ant. pol. : HORIZONTAL Dis. / Ant. i Sm Z015 NCTD1zZOZ9 3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PELK
Env. / Ins. 1 23FC/54% Env. / Ins. : 23FC/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT @ 65" LCD PC EUT ¢ 65" LCD PC
Power rating : AC 120V/&0H= Power rating : AC 120W/&0Hz
Test Mods : IEEES0Z.11nHT40 Z24zzMHz Tx Test MNode i IEEESOZ.11nHT40 Z4zzNMHz Tx
INFes02 INFe502
Ant . Ceble anp Emission
No. Freg. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m]  (dB) (4B} (dBuv] (dBuV/m) [dBuv/m) (@B}
1 242z .000 z5.04 7.35 36.61 96.59 85.67 74.00 =-21.67 Feak
2 4844.000 33.75 9.47 35.52 31.2¢6 35.96 54.00 15.04 Average
3 4844.000 33.75 9.47 35.52 45.27 52.97 74.00 21.03 Pealk

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading
-imp Factor
Z. The emission levels that are 20dB below the official
limit are net reported.
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Data: 73 12015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 74 12015 Report FIFOXCONNIACS 1501865 ‘WIFI 2.4G-FCC.EM6 (80)
12 Level (dBuVim) Date: 2015-11.07 120 LEvel (0BAVim) Date: 2015-11.07
|
FCC PART 15€ PEAK FCC PART 15€ PEAK
60 60
PART 15C AV
0 1000 1300, 7800. 11200, 12600, 18000 01000 400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency {MHz)
Bite no. : 3m Chamber Data no. T 73 Site no. : 3m Charber Data no. H?
Dis. / Ant. : 3m 2015 MCTD1209 3006 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD1z209 3006 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PELK Limit : FCC PART 15C PELK
Env. / Ins. 1 237C/54% Env. / Ins. 1 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 65" LCD PC EUT ¢ 85" LCD PC
Fower rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : IEEES802.11nHT40 2437MHz Tx Test Mode : IEEES02.11nHT40 2437MHz Tx
INF&502 INF&502
Ant. Cable ANMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MEz) (dE/m) (dE) (dE) (dBuv) (dEuV/m) (dEuV/m) (dE)
1 2437.000 28.07 7.39 36.61 97.57 96.42 74.00 =-22.42 Feak
2 4874.000 33.80 9.49 35.51 31.92 39.70 54.00 14.30 Average
3 4874.000 33.80 9.49 35.51 45.78 53.56 74.00 20.494 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—dnp Factor
2. The ewmission levels that are 20dB below the official
limit are not reported.
Data: 75 12015 Report FFOXCONNIACS 1501865 \WIFI 2.4G.FCC.EMG. (80) Data: 76 42015 Report FFOXCONNIACS 1501865 WIFI 2.4G-FCC.EMG (80)
Level (aBt Date: 2015.11.07 Level (dBuV/m) Date: 2015.11.07
120 120
|
FCCPART 15€ PEAK FCC PART 15€ PEAK
60 60
3 PART 15¢ AV
o 1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Zite no. : 3m Chanber Data no. : 78 Zite no. ¢ 3m Chanber Data no. el 3
Di=. / Ant. : 3m 2015 MCTD1ZOS 3006 Ant. pol. : VERTICAL Dis. / Ant. i Sm Z015 NCTD1zZOZ9 3006 Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PELK
Env. / Ins. 1 23FC/54% Env. / Ins. : 23FC/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT @ 65" LCD PC EUT ¢ 65" LCD PC
Power rating : AC 120V/&0H= Power rating : AC 120W/&0Hz
Test Mods : IEEES0Z.11nHT40 2437MHz Tx Test MNode i IEEESOZ.11nHT40 Z437MHz Tx
INFes02 INFe502
Ant . Ceble anp Emission
No. Freg. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m]  (dB) (4B} (dBuv] (dBuV/m) [dBuv/m) (@B}
1 Z2437.000 z5.07 7.39 36.61 105.53 104.38 74.00 =-30.35 Feak
2 4874.000 33.80 9.49 35.51 34.39 42.17 54.00 11.83 dverage
3 4874.000 33.80 9.49 35.51 48.75 56.53 74.00 17.47 Peak

Remarks: 1. Ewission Level= Antenna Faotor + Cable Loss + Reading
-imp Factor
Z. The emission levels that are 20dB below the official
limit are net reported.
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Data: 77 12015 ReportFIFOXCONNIACS 15011865 -WIFI 2.4G.FCC.EMG (80) Data: 78 2015 ReportFFOXCONNIACS 1501865 WIFI 2.4G.FCC.EMG (30)
120 Level (dBuVim) Date: 2015-11-07 120 Level (dBuV/m) Date: 2015-11-07
1
FCC PART| 15C PEAK FCC PART 15C PEAK
60 60
i PART 15C AV
o 1000 4400. 7800. 11200. 14600. 18000 0 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency {MHz)
Site no. : 3m Chamber Data no. : 77 Site no. : 3m Chanber Data no. : 78
Dis. / Ant. : 3m 2015 NCTD120S 3006  Ant. pol. : VERTICAL Dis. / Ant. : 3m 2015 MCTD1209 3006  Ant. pol. : VERTICAL
Limir : FCC PART 15C PERK Limit : FCC PART 15C PEAK
Ewv. / Ins. : 237G/54% Env. [/ Ins. @ 23%G/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : E5" LCD PC EUT : 65" LCD PC
Power rating : AC 120V/60Hz Pover rating : AC 120%/60Hz
Test Node : IEEES02.11nHT40  2452MHz  Tx Test Mode : IEEES0Z.11nHT40  2452MHz  Tx
INF 6502 INF5502
Ant.  Cable  AmP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m]  (dB)  (dE) (dBuV]  (dBuV/m) (dBu¥/m)  (dE)
1 2452.000 28.10  7.43  36.60 103.86 102.78 74.00 -28.79 Feak
2 4504.000 33.85 5.50 35.50 33.95 41.80 54.00  12.20 Average
3 4904.000 33.85 5.50 35.50 48.92 56.77 74.00  17.23 Peal
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 79 112015 Report FIFOXCONN'ACS 15Q 1865 -WIFI 2.4G-FCC.EMG (80) Data: 80 12015 ReportFFOXCONNACS 1501865 WIFI 2.46-FCC.EM6 (30)
20 Level (dBuvim) Date: 2015-11.07 120 Level (dBuVim) Date: 2015-11-07
1
FCC PART 15C PEAK FCC PART 15C PEAK
60 60
FCC PART 15C AV
%1000 4400. 7800. 11200. 14600. 18000 91000 4400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 79 Site no. : 3m Chamber Data no.
Dis. / Ant. : 3m 2015 MCTD1202 3006  Ant. pol. : HORIZONTAL Dis. ¢/ Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FEAK Limir : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Env. / Ina. : 237°C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT 1 65" LCD PC EUT i 65" LCD PC
Power rating : AC 120%/60Hz Power rating : AC 120V/60Hz
Test Hode : IEEES0Z.11nHT40  2452MHz  Tx Test Mode : IEEES02.11nHT40  2452MHz  Tx
INF&502Z INFES02
int. Cable ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) [dB)  (dB) (@BUY)  (dBuV/w) (dBuV/m)  (dB)
1 z45z.000 25.10  7.43  36.60 96.52 95.45 74.00 -21.45 FPeak
z  4904.000 33.85 9.50 35.50 31.26 39.11 54.00  12.89 kverage
3 4904.000 33.85 9.50 35.50 45.33 53.18 74.00 20.82 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.
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FCC ID: 146INF6502 page

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.17,15 1Year
Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year
3, RF Cable Marvelous | gy 407 105FLEX NO.1 Oct.17,15 | 1 Year
Microwave Inc

5.2.Limit
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

5.3.Test Procedure
The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak

detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Report No. ACS-F15314
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Test Mode: IEEE 802.11b
Test CHI: 2412MHZ
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Test CH6: 2437MHz
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Test CHI1 1 2462MHZ
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Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz
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6. BAND EDGE COMPLIANCE TEST

6.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. |[Cal. Interval

1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year

2. Amp HP 8449B 3008A02495 | Apr.28,15 1 Year

3. Horn Antenna ETC MCTD 1209 |DRHI15F03007| Feb.03,15 1 Year

4 HF Cable Hubersuhner | Sucoflex104 274094/4 Apr.28,15 1 Year
6.2.Limit

6.3.Test Produce

6.4.Test Results

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at
least 20dB below the fundamental emissions, or comply with 15.209 limits.

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

Pass (The testing data was attached in the next pages.)
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12015 ReportFFOXCONNIACS 15011865 -WIFI 2.4G-FCC.EM6 (80)
Date: 2015-11-07

FLC PART 15C PEAK
60 3 4,
1
0 2310 2333. 356, 2379. 2402. 2425
Frequency (MHz)
Site no. 3m Chamber Data no. : 13
Dis. / Ant. 3m 2015 MCTD120S 3006  Ant. pol. : HORTZONTAL
Limir FCC PART 15C PEXK
Env. / Ina. 237C/54%
Engineer Leo-Li
EUT £5" LCD PC
Pover rating : AC 120V/60Hz
Test Mode IEEES0Z.11b  2412MHz  Tx
INFE502
Ant.  Cable  ANP Emission
No Freq. Factor Less factor Reading level Limits MNargin Remark
(1Hz) (dB/m) (dB) (4B} (dBUY)  (dBuV/m) (dBuV/m) (B}
1 2386.130 27.97 7.28  36.63 51.36 49.98 74.00  24.02 Feak
2 2390.000 27.98 7.28  36.62 50.21 48.85 74.00  25.15 Peal
3 2397.170 27.98 7.3z 36.62 60.89 59.58 74.00  14.42 Peal
4 z400.000 28.00 7.3z 36.62 61.01 59.71 74.00  14.29 Peak
5 z41z.005 25.02  7.35  36.62  100.93 99.65 74.00 -25.68 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20adB below the official
limit are not reported.
Data: 15 File: F:2015 Report FFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80)
Level (dBuvim) Date: 2015-11-07
120
&0 FCC PART 15C A\
1
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. am Chamber pata mo. : 15
pis. / Ant. 3m 2015 MCTD1Z0S 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.11b  2412MHz Tz
INFES02
int.  Cakle  ANP Emission
No Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dBy  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 2386.245 27.97 7.28  36.63 48.11 46.73 54.00 7.27 hverage
z 2390000 27.98 7.28  36.62 48.32 46.986 54.00 7.04 kverage
3 2357.630 25.00 7.3z 36.62 65.74 62.44 54.00 -&.44 Average
4 z400.000 26.00 7.3z 36.62 60.24 58.94 54.00 -2.94 hverage
5 z411.200 28.02  7.35 36.62 105.04  103.79 54.00 -49.798 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—hmp Fastor
The emission levels that are Z0dB below the official
limit are not reported.

12015 Report FIFOXCONNACS15Q 1865 -WIFI 2.4G-FCC.EM6 (80)
Date: 2015-11-07

60
FCC PART 15C AV
1
o 2310 2333. 356. 2379. 2402. 2425
Frequency (MHz)
Site no. 3m Charber Data no. : 14
Dis. / Ant. 3w 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C AW
Env., / Ins. 237G/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120¥/G0Hz
Test Mode IEEES0Z.11b  2412MHz  Tx
INF6502
Ant.  Cable  AmP Emission
No. Freq. Factor loss factor Reading level Limits MNargin Remark
(mHz) (dB/m) (4B} (dB) (dBWW)  (dBuV/m) (dBuV/ml  (dB)
1 2386.245 27.97  7.28  36.63 40.33 38.95 54.00 15.05 kverage
2 2350.000 27.98  7.28  36.62 39.92 38.56 54.00 15.44 Average
3 2397.745 28.00 7.3z 36.62 55.22 53.92 54.00 0.08  verage
4 za00.000 25.00 7.3z 36.62 51.62 s0.32 54.00 3.68 hverage
5 za1i.200 28.02  7.35  36.62 95.12 96.57 54.00 -42.87 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 16 File: F::2015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
0 Level (dBuVim} Date: 2015-11-07
AK
3
60 13
0 2310 2333. 2356. 2379. 2402, 2425
Frequency (IHz)
Site no. 3m Chaminer pata no. : 16
Dis. / Ant. &m 2015 MCTD1209 3006  &nt. pol. : VERTICAL
Limit FCC PART 15C PERK
Eav. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120W/60HzZ
Test Mode IEEES0Z.11b  2412MHz  Tx
INFES0Z
Ant.  Csble  ANP Emission
No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 2385.670 27.97 7.28 36.63 56.81 55.43 74.00 18.57 Peak
2 z390.000 27.98 7.25 36.62 56.44 55.08 74.00  18.92 Peak
3 2396.525 27.99 7.3z 36.62 £5.71 67,40 74.00 6.60 Peak
4 za00.000 28.00 7.3z 36.62 66.22 66.52 74.00 7.08 Peak
5 2za1z.005 28.02  7.35 36.62 108.64  107.33 74.00 -33.39 Peak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
—hrp Faotor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 17 File: F:2015 Report FFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80)
Level (dBuf Date: 2015-11-07
120
1
FCC PART 15C PEAK
60 3
4
03350 2462, 74, 2 2498, 2510
Frequency (MHz)
Site no. am Chamber pata mo. : 17
pis. / Ant. 3m 2015 MCTD1Z0S 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.11b  2462MHz  Tx
INFES02
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m) [dB}  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 z4s2.000 28.12  7.43  36.60 106.74  105.69 74.00 -31.69 Peak
2z z483.500 28.17  7.51  36.59 54.22 53.51 74.00  20.69 Peak
3 z488.520 28.18  7.51  36.58 56.11 55.22 74.00  18.78 FPeak
4 z500.000 26.20  7.51  36.58 5z.13 51.z6 74.00  22.74 Feak
Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 19 File: F:2015 Report FFOXCONNIACS 15011865 -WIFI 2.4G-FCC.EMG (80)
Level (dBu! Date: 2015-11-07
120
60
FCC PART 15C AV
3
2 4
032150 2462. 474, 241 2498. 2510
Frequency (MHz)
gite no. im Chamber Data no. : 19
Dis. / Ant. Fm 2015 MCTD1z0S 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11b  2462MHz  Tx
INF 6502
int. Cable ANMP Emission
No. Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) [dB)  (dB) (@BUY)  (dBuV/w) (dBuV/m)  (dB)
1 z461.2380 28.12  7.43  36.60 94.97 o3.92 54.00 -39.92 hverage
Z z483.500 25.17  7.51  36.58 39.42 38.51 54.00 15.49 hverage
3 2487.680 28.18  7.51  36.58 40.63 39.72 54.00  12.26 hverage
4 2500.000 28.20  7.51  36.58 36.82 35.95 54.00 18.05 kverage

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

-kmp Factor
The emission levels that are Z0dB below the official
limit are not reported.

Data: 18 File: F::2015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dBuVim} Date: 2015-11-07
120
0 FCC PART 15C AV
5 3
4
032350 2462, 74. z 2498, 2510
Frequency (IHz)
Site no. 3m Chaminer pata no. 18
Dis. / Ant. : 3m 2015 NCTD1209 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Eav. / Ins. 23%C/54%
Engineer Leo-Li
EUT : 65" LCD PC
Power rating : AC 120W/60HzZ
Test Mode IEEES0Z.11h  2462MHz  Tx
INFES0Z
Ant.  Csble  ANP Emission
No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 z461.280 28.12  7.43 36.80 103.09  102.04 54.00 -48.04 Average
2 z483.500 25.17 7.51 36.59 46.23 45.32 54.00 &.65 Average
3 za87.800 25.18 7.51 36.58 47.91 47.02 54.00 6.95 kverage
4 z500.000 28.20  7.51  36.58 40,76 EERCE] 54.00  12.11 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 20 File: F:i20115 Report FFOXCONNACS15Q1865 -WIFI 2.4G-FCC.EMG (80)
Level (dBuVim) Date: 2015-11-07
120
1
FCC PART 15C PEAK
60
2 3
02450 2462. 474 2486, 2498. 2510
Frequency (MHz)
gite no. 3m Charber Data no. 20
Dis. / Ant. : 3m 2015 NCTDi20S 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. 2370/ 545
Engineer Leo-Li
EUT : 65" LCD PC
Power rating : AC 120¥/G0Hz
Test Mode IEEES0Z.11b  2462MHz  Tx
INF 6502
Ant. Csble  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBuY)  (dBuV/m) (dBuV/m]  (dB)
1 z46z.000 258,12 7.43  36.60 95.93 97.94 74.00 -23.94 FPeak
@ z483.500 28.17  7.51  36.58 50051 49,40 74.00  24.60 Feak
3 za@7.380 28.17 7.51 36.53 51.37 50.26 74.00 23.5¢ Peak
4 2500.000 28.20 7.51 36.58 48.93 48.12 74.00 25.88 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20dE below the official

limit are not reported.
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Remariks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 33 File: F:2015 Report FFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 34 File: F::2015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dBu' Date: 2015-11-07 Level (dBuVim} Date: 2015-11-07
120 120
y sl FCC PAR 15C PEA
2
&0 0 FCC PART 15C AV
03310 2333, 56, z 2402, 2425 02310 2333, 56. z 2402, 2425
Frequency (MHz) Frequency (MHz)
Site no. 31 Chamber Data no. ¢ 33 Site no. 3t Charber Data no. ¢ 34
Dis. / Ant. : Gm 2015 MCTD1Z09 3006  Ant. pol. : VERTICAL Dis. / Ant. &m 2015 MCTD1209 3006  &nt. pol. : VERTICAL
Limit : FOC PART 15C PEAK Limit FCC PART 15C AW
Env. / Ins. 23%C/54% Eav. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT : 65" LCD PC EUT 65" LCD PC
Power rating : AC 120V/60HzZ Power rating : AC 120%/60HzZ
Test Mode IEEES02.11y  2412MHz  Tx Test Mode IEEES0Z.11y  2212MHz  Tx
THF 6502 INF 6502
int. Cable  ANP Emission Ant. Csble  ANP Emission
ICH Freq. Factor Less factor Reading Level Limits MNargin Remark No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m) (B} (B} (dBuv) (ABuV/ ) [dBuV/m) (dB) (MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)
1 2390.000 27.98  7.26  36.62 71.56 70.20 74.00 3.80 Peak 1 2390.000 27.98 7.26 36.62 52.52 51.16 54.00 2.84 hverage
Z  z400.000 28.00 7.32  36.62 80.66 79.36 74.00 -5.36 Peak 2 z400.000 28.00 7.32 36.62 63.25 61.95 54.00 -7.95 Average
3 2412.580 28.08  7.35 36.61 108.45  107.22 74.00 -33.22 Peak 3 2412.925 28.08  7.35  36.61 96.22 94,99 54.00 -40.99 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor —Amp Factor
2. The emission levels that are 204B below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 35 File: F:2015 Report FFOXCONNIACS 15011865 -WIFI 2.4G-FCC.EMG (80) Data: 36 File: F:i20115 Report FFOXCONNACS15Q1865 -WIFI 2.4G-FCC.EMG (80)
Level (B Date: 2015-11-07 Level (dBuVin) Date: 2015-11-07
120 120
FCC PART 15C PF
i
60 60
FCC PART 15C AV
1
03310 2333. 356. 2379, 2402. 2425 03310 2333. 356. 2379, 2402, 2425
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 35 site no. 3m Chamber Data no. ¢ 36
Dis. / Ant. : 3w 2015 MCTDiZOS 3006 Ant. pol. : HORIZCNTAL Dis. / kot. 3m  zD15 MCTD1208 3006  Ant. pol. : HORIZONTAL
Limit i FCC PART 15C AW Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 2370/ 545
Engineer Leo-Li Engineer Leo-Li
EUT : 65" LCD PC EUT 65" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120¥/G0Hz
Test Mode IEEEE02.11g  2412MHz  Tx Test Mode IEEEG0Z.11g  2212MHz  Tx
INFE502 INFE502Z
int. Cable  ANP Emission Ant. Cshle  ANP Emission
Mo. Fredq. Factor Loss  factor  Reading  Lewel  Limits Margin Remark No. Fredq. Factor Loss —factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (B} (aB) (@Buv) (ABUV/ 1) [eBUV/ 1) (dB) (MHz) (dB/w) (4B}  (dB) (dBuY)  (ABuV/ra) (dBUV/1) (8]
1 2390.000 27.98  7.26  36.62 44.82 43.46 54.00 10.54 kverage 1 2390.000 27.98  7.26 36.62 £1.75 60.395 74.00 13.61 FPeak
z  z400.000 25.00 7.3z 36.62 54.96 53.66 54.00 0.34 kverage 2z 2395.550 28,00 7.3z 36.82 72.85 71.55 74.00 2.45 Peak
3 2412.925 28.03  7.35  36.61 88.18 86.26 54.00 -32.96 kverage 3 2400.000 28,00 7.3z 36.82 70,64 69.34 74.00 %.66 Peak
4 2410.855 28.02  7.32  36.62 99.18 97.90 74.00 -23.80 Peak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 37 File: F:2015 Report FFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80)
Level (dBuf Date: 2015-11-07
120
" FCC PART 15C PEAK
[ U
60 1
0 2450 2462, 74, 2 2498. 2510
Frequency (MHz)
Site no. am Chamber pata mo. : 37
pis. / Ant. 3m 2015 MCTD1Z09 3006  Ant. pal. : HORTZOWTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.1lg  2462MHz  Tx
INFES02
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dBy  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 z480.980 28.12  7.43  36.60 101.37  100.32 74.00 -26.32 Peak
2z z483.500 28.17  7.51  36.59 63.51 62.60 74.00  11.40 Peak
3 Z483.720 28.17  7.51  36.59 64.52 63.51 74.00  10.059 FPeak
4 z500.000 26.20  7.51  36.58 55.24 54.37 74.00  18.63 Feak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 39 File: F:2015 Report FFOXCONNIACS 15011865 -WIFI 2.4G-FCC.EMG (80)
Level (B Date: 2015-11-07
120
60
FCC PART 15C AV
T 3
032150 2462. 474, 24 2498. 2510
Frequency (MHz)
Site no. 3m Chamber Data no. @ 39
Dis. / Ant. W 2015 MCTD1z0S 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEEE02.11g  2462MHz  Tx
INFE502
int. Cable  ANP Emission
Mo. Fredq. Factor Loss  factor  Reading  Lewel  Limits Margin Remark
(MHz) (dB/m) (B} (aB) (@Buv) (ABUV/ 1) [eBUV/ 1) (dB)
1 2z461.100 28.12  7.43  36.60 95.83 94.76 54.00 -40.78 kverage
z  2483.500 28.17  7.51  36.59 51.36 50.45 54.00 3.55 kverage
3 Z500.000 28.20  7.51  36.58 46.93 26.06 54.00 7.94 kverage

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor

The emission levels that are 20dE helow the official

limit are not reported.

Data: 38 File: F::2015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dBuVim} Date: 2015-11-07
120
0 FCC PART 15C AV
2
3
0 2450 2462. 74, 2 2498. 2510
Frequency (IHz)
Site no. 3m Chaminer pata no. 38
Dis. / Ant. &m 2015 MCTD120S 3006  &nt. pol. : HORTZONTAL
Limit FCC PART 15C AV
Eav. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120W/60HzZ
Test Mode IEEES0Z.1ly  2462MHz  Tx
INFES0Z
Ant.  Csble  ANP Emission
No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 2460.980 28.12  7.43  36.60 89.186 88.11 54.00 -34.11 Average
2 z483.500 25.17 7.51 36.59 45.56 44.65 54.00 9.35 kverage
3 z500.000 25.20 7.51 36.58 41.46 40,59 54.00 13.41 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 40 File: F:i20115 Report FFOXCONNACS15Q1865 -WIFI 2.4G-FCC.EMG (80)
Level (dB Date: 2015-11-07
120
1
" FCC PART 15C PEAK
s
4
60 RTTRENAP—
02450 2462. 474 241 2498. 2510
Frequency (MHz)
gite no. 3m Charber Data no. 40
Dis. / kot. 3m  zD15 MCTD1208 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PERK
Env. / Ins. 2370/ 545
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120¥/G0Hz
Test Mode IEEEG0Z.11g  2462MHz  Tx
INF 6502
Ant. Csble  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBuY)  (dBuV/m) (dBuV/m]  (dB)
1 z46z.000 258,12 7.43 36.60 108.57  107.52 74.00 -33.52 FPeak
@ z483.500 28.17  7.51  36.58 70.83 69.52 74.00 4.08 Peak
3 z284.320 28.17 7.51 36.53 72.44 71.53 74.00 2.47 Peak
4 2500.000 28.20 7.51 36.58 62.04 61.17 74.00  12.83 Feak

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading

-Amp Factor

The emission levels that are 20dE below the official

limit are not reported.
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—imp Factor
The emission levels that are Z0dB below the official
limit are not reported.

Data: 41 File: F:2015 Report FFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80)
Level (dBuf Date: 2015-11-07
120
puofll FCC PART 15C PE
60
0 2310 2333. 56. 2 2402, 2425
Frequency (MHz)
Site no. am Chamber pata mo. : 41
pis. / Ant. 3m 2015 MCTD1Z0S 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.11nHT20  2412MHz  Tx
INFES02
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m) [dB}  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 2388.775 27.98 7.28  36.62 72.50 71.1% 74.00 2.86 Peak
z 2390000 27.98 7.28  36.62 71.33 69.97 74.00 4.05 Peak
3 2395.330 27.95 7.3z 36.62 75.85 75.54 74.00  -4.54 FPeak
4 z400.000 26.00 7.3z 36.62 77,63 76.33 74.00  -2.33 Feak
5 2411.775 28.02  7.35 36.62  108.57  107.32 74.00 -33.32 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below che official
limit are not reported.
Data: 43 File: F:2015 Report FFOXCONNIACS 15011865 -WIFI 2.4G-FCC.EMG (80)
Level (dBu! Date: 2015-11-07
120
60
FCC PART 15C AV
1
03310 2333. 356. 237" 2402. 2425
Frequency (MHz)
gite no. im Chamber Data no. : 43
Dis. / Ant. Fm 2015 MCTD1z0S 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11inHT20  221iMHz  Tx
INF 6502
int. Cable ANMP Emission
No. Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) [dB)  (dB) (@BUY)  (dBuV/w) (dBuV/m)  (dB)
1 2390.000 27.95  7.z5  36.62 45.21 41.85 54.00 12.15 kverage
Z z400.000 26.00 7.3z 36.62 55.46 5z.16 54.00 1.84 kverage
3 z411.200 28.02  7.35  36.62 88.43 87.18 54.00 -33.18 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

Data: 42 File: F::2015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dBuVim} Date: 2015-11-07
120
0 FCC PART 15C A
T
0 2310 2333. 56. 2 2402, 2425
Frequency (IHz)
Site no. 3m Chaminer pata no. : 42
Dis. / Ant. &m 2015 MCTD1209 3006  &nt. pol. : VERTICAL
Limit FCC PART 15C AV
Eav. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120W/60HzZ
Test Mode IEEES0Z.11nHT20  2412MHz  Tx
INFES0Z
Ant.  Csble  ANP Emission
No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 2390.000 27.98 7.28 36.62 51.32 49.96 54.00 4.04 hverage
2 za00.000 25.00 7.3z 36.62 61.74 60,44 54.00 -6.4% kverage
3 2210.970 28.02 7.3z 36.62 96.91 95.63 54.00 -41.63 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 44 File: F:i20115 Report FFOXCONNACS15Q1865 -WIFI 2.4G-FCC.EMG (80)
Level (dB Date: 2015-11-07
120
FCC PART 15C PEAK
60
03310 2333. 356. 23 2402. 2425
Frequency (MHz)
gite no. 3m Charber Data no. : 44
Dis. / kot. 3m  zD15 MCTD1208 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PERK
Env. / Ins. 2370/ 545
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120¥/G0Hz
Test Mode IEEES0Z. 11nHT20  2412MHz  Tx
INF 6502
Ant. Csble  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBuY)  (dBuV/m) (dBuV/m]  (dB)
1 2389.350 27.98  7.25  36.62 £4.59 63.03 74.00  10.97 FPeak
2 z380.000 27.98  7.256  36.62 63.54 62.18 74.00  11.82 Feak
3 za00.000 28.00 7.3z 36.62 71.93 70.69 74.00 3.31 Pesak
4 2412.005 28.02  7.35 36.62  100.57 99.32 74.00 -25.32 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 45 File: F:2015 Report FFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80)
Level (dBuf Date: 2015-11-07
120
1
FCC PART 15C PEAK
i
60
4
03350 2462, 74, 2 2498, 2510
Frequency (MHz)
Site no. am Chamber Data mo. : 45
pis. / Ant. 3m 2015 MCTD1Z09 3006  Ant. pal. : HORTZOWTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.11nHT20  2462MHz  Tx
INFES02
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dBy  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 z482.300 28.12  7.43  36.60 99.77 98.72 74.00 -24.72 Peak
2z z483.500 28.17  7.51  36.59 65.35 64,44 74.00 9.56 Peak
3 Z483.500 28.17  7.51  36.59 66.03 65.12 74.00 &.88 Peak
4 z500.000 26.20  7.51  36.58 54.23 53.36 74.00  z0.64 Feak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Pouwer rating

Data: 47 File: F:2015 ReportFFOXCONNUACS 1501865 -WIFI 2.46-FCC.EM6 (80)
Level (dBu® Date: 2015-11-07
120
Ll \ ECC PART 15C PEAK
Lk AT ]
60
0 2450 2462. 474, 2486. 2498. 2510
Frequency (WHz)
Zite no. 3m Chamber Data no. 47
Dis. / Ant. 3m 2015 MCTD1z08 3006 Ant. pol. VERTICLL
Limit FCC PART 15C FPEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT 65" LCD PC

AC 120V/60Hz

Test Mode IEEES02.11nHT20  2462MHz  Tx
INFE502
int. Cable  ANP Emission
Mo. Fredq. Factor Loss  factor  Reading  Lewel  Limits Margin Remark
(MHz) (dB/m) (B} (aB) (@Buv) (ABUV/ 1) [eBUV/ 1) (dB)
1 2463.020 26.13  7.43 36.59 106.52  105.49 74.00 -31.45 Peak
z  2483.500 28.17  7.51  36.59 69.52 68.68 74.00 5.3z Peak
3 2485.700 28.17  7.51  36.59 72.08 71.18 74.00 2.8z Peak
4 z500.000 28.20 7.51  36.58 60.35 59.48 74.00 12.52 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor

The emission levels that are Z0dB below the official
limit are not reported.

Data: 46 File: F::2015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dBuVim} Date: 2015-11-07
120
0 FCC PART 15C AV
2 3
032350 2462, 74. z 2498, 2510
Frequency (IHz)
Site no. 3m Chaminer pata no. : 46
Dis. / Ant. Sm 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 545
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120W/60HzZ
Test Mode IEEES0Z.11nHT20  2462MHz  Tx
INFES0Z
Ant.  Csble  ANP Emission
No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 2461.100 28.12  7.43  36.60 88.00 86.95 54.00 -32.95 Average
2 z483.500 25.17 7.51 36.59 42.63 41.72 54.00 12.258 Average
3 z500.000 25.20 7.51 36.58 40.83 35.96 54.00 14.04 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 48 File: F:i20115 Report FFOXCONNACS15Q1865 -WIFI 2.4G-FCC.EMG (80)
Level (dBuVim) Date: 2015-11-07
120
60
FCC PART 15C AV
Z 3
02450 2462. 474 241 2498. 2510
Frequency (MHz)
gite no. 3m Charber Data no. : 48
Dis. / Ant. im 2015 MCTD1z0S 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 545
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120¥/60Hz
Test Mode IEEES0Z. 11nHT20  2462MHz  Tx
INF 6502
Ant. Csble  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w)  (GB)  (dB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 2460.980 258,12 7.43  36.60 95.13 594.08 54.00 -40.08 Average
@ z483.500 28.17  7.51  36.58 45.85 47.94 54.00 6.06 kverage
3 2z500.000 28.20 7.51 36.58 46.46 45.53 54.00 8.41 kverage

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 61 File: F:2015 Report FFOXCONN'ACS 1501865 -WIFI 2.4G-FCC.EM6 (80) Data: 62 File: F::2015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dBu' Date: 2015-11-07 Level (dBuVim} Date: 2015-11-07
120 120
1
FCC PART 15C
4
&0 0 FCC PART 15C AV
0 2310 2338, 2366. 2394, 2422, 2450 0 2310 2338. 66. 2 2422, 2450
Frequency (MHz) Frequency (MHz)
Site no. : am Chamboer Data no. 61 Site no. : 3w Chamdber Data no. ¢ 62
Dis. / Ant. : Gm 2015 MCTD1Z09 3006  Ant. pol. : VERTICAL Dis. / Ant. : 3m 2015 NCTD1209 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAR Limit : FCC PART 15C AV
Env. / Ins. : 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 65" LCD PC EUT : 65" LCD PC
Power rating : AC 120V/60HzZ Power rating : AC 120%/60HzZ
Test Mode : IEEES02.11nHT40  2422MHz  Tx Test Mode IEEES0Z. 11nHT40  2422MHz  Tx
THF 6502 INF 6502
int. Cable  ANP Emission Ant. Csble  ANP Emission
ICH Freq. Factor Less factor Reading Level Limits MNargin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (B} (B} (dBuv) (ABuV/ ) [dBuV/m) (dB) (MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)
1 2390.000 27.98  7.26  36.62 70.33 68.97 74.00 5.03  Peak 1 2390.000 27.98 7.26 36.62 52.26 50,90 54.00 3.10  hverage
Z  2395.680 27.99  7.32  36.62 74.52 73.21 74.00 0.79 Peak 2 z400.020 28.00 7.32 36.62 55.92 54.62 54.00 -0.62 Average
3 2400.000 28.00  7.32  36.62 72.13 70.83 74.00 3.17 Peak 3 z420.180 28.04  7.35  36.61 91.13 89,91 54.00 -35.91 hverage
4 z420.130 26.04  7.35  36.61  105.52  104.30 74.00 -30.30 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading —Amp Factor
—imp Factor 2. The emission levels that are 20dB below the official
2. The ewmission levels that are 204B below the official limit are not reported.
limit are not reported.
Data: 63 File: F:2015 Report FFOXCONNIACS 15011865 -WIFI 2.4G-FCC.EMG (80) Data: 64 File: F:i20115 Report FFOXCONNACS15Q1865 -WIFI 2.4G-FCC.EMG (80)
Level (B Date: 2015-11-07 Level (dBuVin) Date: 2015-11-07
120 120
FCC PART 150,PEAK
2
60 60
FCC PART 15C AV
2
4
03310 2338. 2366. 2394, 2422 2450 03310 2338, 366. 23 2422, 2450
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 63 site no. : 3m Chamber Pata no. @ 64
Dis. / Ant. : 3m 2015 MCTD1Z0S 3006 Ant. pol. : HORIZONTAL Dis. / knt. : 3m 2015 NCTD1202 3006  Ant. pel. : HORIZONTAL
Limit FCC PART 15C AW Limit : FCC PART 15C PERK
Env. / Ins. : 237C/54% Env. / Ins. : 237C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT : 65" LCD PC EUT 65" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120¥/G0Hz
Test Mode : TEEEBS0Z.11nHT40  2422MHz  Tx Test Mode : TEEES0Z.11nHT40  2422MHz  Tx
INFE502 INFE502Z
int. Cable  ANP Emission Ant. Cshle  ANP Emission
Mo. Fredq. Factor Loss  factor  Reading  Lewel  Limits Margin Remark No. Fredq. Factor Loss —factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (B} (aB) (@Buv) (ABUV/ 1) [eBUV/ 1) (dB) (MHz) (dB/w) (4B}  (dB) (dBuY)  (ABuV/ra) (dBUV/1) (8]
1 2390.000 27.98  7.26  36.62 46.33 44.97 54.00 9.03  kverage 1 2390.000 27.98  7.26 36.62 £5.63 64.27 74.00 9.73 Peak
z  z400.000 25.00 7.3z 36.62 50.61 43.31 54.00 4.62  kverage 2z 2397.500 28,00 7.3z 36.82 68.25 66,95 74.00 7.05 Peak
3 z424.100 28.05  7.35 36,61 83.34 82.13 54.00 -28.13 kverage 3 2400.000 28,00 7.3z 36.82 66.38 65.08 74.00 8.92  Peak
2 z420.320 28.04 7.35 36.61 96.69 95.47 74.00 -21.47 Peak
Remariks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor Remarks: 1. Emission Level= Antenna Factor + Cable LossS + Reading

2. The emission levels that are z0dB below the official —Amp Factor
limit are not reported. 2. The emission levels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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Data: 65
Level (dBuf

File: F:2015 Report FFOXCONMNACS 1501865 -WIFI 2.4G-FCC.EM6 (80)

Date: 2015-11-07

120

ECC PART 15C PEAK

—_— 3
60 4
03425 2442, 59, 2 2493, 2510

Frequency (MHz)

Site no. 3m Chamber Data no. i 65

Dis. / Ant. 3m 2015 MCTD1z09 3006 Ant.. pol. HORIZONTAL

Limic FCC PART 15C PELR

Env. / Ins. Z3FC/54%

Engineer Leo-Li

EUT 65" LCD PC

Pomwer rating AC 120V/60HzZ

Test Mode IEEEB02.11nHT40 2452NMHz T

INFESOZ
Anc. Cahle ANF Emission
Mo Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) {dB/m) {dB} {dB) (dBuW) (dBuV/m) (dBuV/m) {dB}

1 2448.630 28.10 7.43 36.60 96.49 95.42 74.00 -21.42 Peak
Z 2483.500 28.17 7.51 36.59 £1.39 60.48 74.00 13.52 Peak
3 2485.350 28.17 7.51 36.59 64,63 63.72 74.00 10.28 Peak
4 2500.000 2g5.z0 7.51 36.55 57.46 56.53 74.00 17.41 Feak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 67 File: F:2015 Report FFOXCONNIACS 15011865 -WIFI 2.4G-FCC.EMG (80)
Level (dBu! Date: 2015-11-07
120
1
" FCC PART 15C PEAK
e LI
60
02425 2442. 459, 2474 2493. 2510
Frequency (MHz)
gite no. im Chamber Data no. : 67
Dis. / Ant. 3m 2015 MCTD1z0S 3006  Anc. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11inHT40  2aSiMHz  Tx
INF 6502
int. Cable ANMP Emission
No. Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark
(mHz) (dB/m) [dB)  (dB) (@BUY)  (dBuV/w) (dBuV/m)  (dB)
1 2453.475 25.11  7.43  36.60  103.56  102.50 74.00 -28.50 FPeak
Z z483.500 25.17  7.51  36.58 1.3z 70.41 74.00 3.59 Peak
3 2500.000 28.20  7.51 36.58 59.44 58.57 74.00  15.43 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are Z0dB below the official
limit are not reported.

Data: 66 File: F::2015 Report FFOXCONNACS 1501865 -WIFI 2.4G-FCC.EMG (80)
Level (dBuVim} Date: 2015-11-07
120
0 FCC PART 15C AV
2
3
02425 2442, 59, z 2493, 2510
Frequency (IHz)
Site no. 3m Chaminer pata no. : 66
Dis. / Ant. Sm 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Eav. / Ins. 23%C/54%
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120W/60HzZ
Test Mode IEEES0Z.11nHT40  2452MHz  Tx
INFES0Z
Ant.  Csble  ANP Emission
No. Freq. Factor Less facter Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} (dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 2449.905 28.10  7.43  36.60 82.95 s1.88 54.00 -27.88 Average
2 z483.500 25.17 7.51 36.59 43.74 42.83 54.00  11.17 Average
3 z500.000 25.20 7.51 36.58 39.57 38.70 54.00 15.30 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 68 File: F:i20115 Report FFOXCONNACS15Q1865 -WIFI 2.4G-FCC.EMG (80)
Level (dBuVim) Date: 2015-11-07
120
1
60
FCC PART 15C AV
= |
0225 2442, 459 24 2493. 2510
Frequency (MHz)
gite no. 3m Charber Data no. : 68
Dis. / kot. im 2015 MCTD1z0S 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 545
Engineer Leo-Li
EUT 65" LCD PC
Power rating : AC 120¥/60Hz
Test Mode IEEES0Z. 11nHT40  2452MHz  Tx
INF 6502
Ant. Csble  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w) (4B}  (dB) (dBuY)  (dBuV/m) (dBuV/m]  (dB)
1 2450.245 25.10  7.43  36.60 92.66 91.55 54.00 -37.59 hverage
@ z483.500 28.17  7.51  36.58 52.33 51.42 54.00 2.556 kverage
3 2z500.000 28.20 7.51 36.58 47.76 46.83 54.00 7.11  kverage

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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7. 6dB Bandwidth Test

7.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. |[Cal. Interval

1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year

2. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year

3. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year

4, RF Cable Marvelous \spy 402105FLEX|  NO.1 Oct.17.15 | 1 Year
Microwave Inc

7.2.Limit
For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100kHz RBW and 300kHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

7.4.Test Results

EUT: 65 LCD PC
M/N: INF6502
Test date: 2015-11-18 Pressure: 101.6+1.0 kpa Humidity:52.7+3.0%
Tested by: Leo-Li Test site: RF site Temperature:23.6+£0.6
Test Mode CH 6dB ‘tl)\?[rglzmdth (If(lgit)
CHI1 8.084 500
11b CHo6 8.086 500
CH11 7.600 500
CHI1 15.12 500
l1g CHo6 15.05 500
CH11 15.12 500
'n CHI1 15.13 500
HT20 CHo6 15.12 500
CH11 15.13 500
'n CH3 35.16 500
HT40 CHo6 35.13 500
CH9 35.16 500
Conclusion PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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Test Mode: IEEE 802.11b
Test CH1: 2412MHz

Cavmae F ey 10 3000000 Gbin Faes 814 S
Trig: Fros Rs drgee N
[ Fisdis Dt TR

o
Ref 71,00 8m

Bpan 73 Wy
TR i HT Swresp 24

Oecupled Bandwidih Tatal Power .0 dBim
11.945 MHz

smit Freq Ermor B6.6ET ki OBW Power 0900 %

% dB Bandwidth BLOBS MHz u di .00 48

Test Mode: IEEE 802.11g
Test CH1: 2412MHz

Comat Frag £ AT00080 Souy
B Teg: Frea Fum s g
i Mo 200

VBN 300 ke
Occupled Bandwidih Total Power
16.349 MHz
Trarmmit Freq Eno <47 808 kHz OEW Powes
u dB Bandwidih 15.92 Wz 8 <0.00 dB

Bpan 73 W
TR i HT Swresp 24

Decupled Bandwidih Total Power .8 dBm
11.98T7 MHz

mmit Freq Ermor =T 480 kHx CBW Power 0900 %

B Bandwidth DLOBG MHz % di &.00 di

Test CH6: 2437MHz

Comar Fro £ ATFN0000 Sy
Teige Fewa B s g

Bpa [LLFS |
FVEW 00 kHr Gwwap 24 mo ]

Socupled Bandwidih Total Power 21.0 d8m
16.338 MHz

Trarmemit Freq Emor 5000 kHz DEW Powet .00 %

u dB Bandwidih 1 o H 8 <0.00 dB

Coarmae F ey 1 MBS0 Gia Faes 1 S
Trig: Fros Rs drgee N
[ Fisdis Dt TR

o
Ref 71,00 #0m

|
- araat. LT Bpan 73 Wi
Sefhes BW 100 K EEW e Gwraip 24 W

xeeupled Bandwidih Tl Power 7 dBm
11.964 MHz

mmit Freq Ermor 648 kHz CBW Power 0900 %

u dfl Bansdwidth 1600 MMz % di &.00 di

Test CH11: 2462MHz

Coumr Fra £ HON0000 Sou
B Teg: Frea P g W
i Mo 200

VBN 300 ke
Occupled Bandwidih Total Power
16.254 MHz

Trarsmit Freq Emo DEW Power
u dB Bandwidih 8
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

Rt e P R e TR

Center Freq 2412000000 GHz Cavmae F ey 10 3000000 Gbin Faes 1 S

A Davion BTH
Maf Offawt 118 o0
Ref 31

2ATIDOO0D G

(Cerier LATE GH Bpan 13 Wy
ERes BW 100 kHy

FVEN 38 kT Sweep L4 i ls

Oecupled Bandwidih
17.499 MHz
A1 182 kM2
15,43 MHz

Total Fower 10,7 clBim

Trarsmit Freq Emmor
= dB Barawdith

CEW Poser
= dB

Rades B Sese

A Davion BTH

(Cerier LAJT GHz Bpan 13 Wy
ERes BW 100 kHy

FVEN 38 kT Sweep L4 i ls

Oecupled Bandwidih
17.492 MHz

=280 kHz
15,92 MHz

Tital Fower 0.0 cilirm

Trarsmit Freq Emmor
= dB Barawdith

CEW Poser
= dB

Coarmae F ey 1 MBS0 Gia Baes 814 Shews
Trig: Fros Rs drgee N
[ Fisdis Dt TR
Taf CFffwwt 118

Ref 71,00 #im

2AID00000 G

\Cormter 2007 GMz Bpan 73 WMz
Efes BW 100 kHr

FVEN 38 kT Sweep L4 i ls

Deoupled Bandwidih Todal Power .0 dBm

MRex BN 10D kM

AUDIX Technology (Shenzhen) Co., Ltd.
page 7-3

Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz

‘Span A0 000 N8z

M Offwet 118 28
Rl T1,00 dBm

b g

Cemer 14T GHI Bpan 0 MHz
Rex BW 100 kHr

FVEW 200 kHr Sweep 33 me

Socupled Bandwidih
35.831 MHz
<32 B58 KHz
3516 Wz

Total Power 1.0 d8m

Trarsmit Freq Emo
u dB Bandwidih

DEW Powees
LR

Cemer LAY GHI Bpan §0 Mz
MRex BN 10D kM

FVEW 00 kHr Bwwap 50 mofe

Socupled Bandwidih
35.955 MHz

3A21 kHz
51D W

Totnl Power

Trarsmit Freq Emor DEW Power

® dB Bandwidih LR

2. A FO0HHN] Gaiy

e Ot 115 0
Rl 71,00 dBim

T A0 1

e FAST OHr Bpan &3 MHz |

FVEW 00 kHr Bwwap 50 mofe

17.502 MHz
PHOTE kHz
15,43 MHz

Trarsmit Freq Emmor
= dB Barawdith

CEW Poser
= dB

Socupled Bandwidih
35.803 MHz

5.417 ke
516 Wz

Total Power 1.4 d8m

Trarsmit Freq Emor
u dB Bandwidih

DEW Powees
LR
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8. OUTPUT POWER TEST

8.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent E4446A US44300459 Apr.28,15 1 Year
2. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year
3. Power meter Anritsu ML2487A 6K 00002472 Aug.21,15 IYear
4. Power sensor Anritsu MA2491A 0033005 Aug.21,15 1Year
5. | Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year
6. RF Cable M?frfvvvzlvosinc SFL402105FLEX|  NO.1 Oct.17,15 | 1 Year

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak output Power shall not
exceed 1W(30dBm), As an alternative to a peak power measurement, compliance with the

one Watt limit can be based on a measurement of the maximum conducted output power. Maximum
Conducted Output Power is defined as the total transmit power delivered to all antennas and
antenna elements averaged across all symbols in the signaling alphabet when the transmitter is
operating at its maximum power control level.

8.3.Test Procedure

1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 modes, use a power meter which bandwidth is
20MHz, above the bandwidth of signals, to measure out output power in each mode.

3, For IEEE802.11n HT40 mode, since the signal bandwidth is nearly 40MHz, which is above
20MHz bandwidth of power sensor of ML2491A. use the test method descried in KDB558074
clause 9.2.2.

1) Set the RBW=1MHz and VBW =3MHz

2) Set the span at least 1.5 times the OBW

3) Detector = RMS

4) Sweep time = auto couple

5) allow trace to fully stabilize

6) use the spectrum amalyser’s integrated band power measurement function with band limits set
equal to the EBW band edges.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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8.4.Test Results
EUT:65”° LCD PC
M/N: INF6502
Test date: 2015-11-18 Pressure: 101.6£1.0 kpa Humidity:52.743.0%
Tested by: Leo-Li Test site: RF site Temperature:23.6+0.6
Test CH Peak output Power Limit
Mode dBm (dBm)
CH1 13.84 30
11b CH6 13.95 30
CH11 13.78 30
CH1 13.61 30
I1g CH6 13.79 30
CHI11 13.54 30
T CH1 12.21 30
n
HT20 CH6 12.46 30
CH11 12.13 30
1 CH3 13.27 30
n
HT40 CH6 13.45 30
CHO9 13.77 30
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd.
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Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz Test CH9: 2452MHz

Bt R i gt e

Swaen Tame 1.00 5 c GHa Baes 814 Sasws Center Freg 2457000000 GHr Coamar Frag £ SG0080 Sou Bl S Hess
L Trige Fewa B gl 48
o 2 o8

P Caviie BTE Biins Darvics. BTS

WCemier LAZE GHI :" ¥ Epan & MHT)
[sfes BIW 1 WHZ imeed Fhweep 1 nf

Channel Power Power Spectral Density Channel Power Power Spectral Density

13.27 dBm 137 MHz -£2.41 dBm mz 13.77 dBm 137 MHz £1.91 dBm =

Test CH6: 2437MHz

Rads B Sese

A Davion BTH

\Comer L4327 GHz
Res BW 1 MHZ

Channel Power Power Spectral Density

13.45 dBm 137 MKz -52.23 dBm mz
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9. POWER SPECTRAL DENSITY TEST

9.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval

1. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year

2. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year

3. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year

4, RF Cable Marvelous ey 40210SFLEX|  NO.1 Oct.17,15 | 1 Year
Microwave Inc

9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

9.3.Test Procedure

1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Set span to 1.5 times the DTS Bandwidth.

3. Set the RBW=3KHz, VBW=10KHz.

4. Detector=peak, Sweep time=Auto, Trace mode=max Hold

5. All the trace to fully stabilize.

6. Use the peak marker function to determine the maximum amplitude level with in the RBW.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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9.4.Test Results

EUT: 65’ LCD PC
M/N: INF6502
Test date: 2015-11-18 Pressure: 101.6£1.0 kpa Humidity:52.74+3.0%
Tested by: Leo-Li Test site: RF site Temperature:23.6+0.6
hl/;gilte CH Power density dBm/3KHz ( dBrI;JI/I;II(tHz)
CHI -6.621 8
11b CH6 -6.993 8
CHI11 -6.586 8
CH1 -10.692 8
l11g CH6 -10.584 8
CHI11 -9.607 8
CH1 -11.048 8
ln CH6 -11.061 8
HT20
CHI11 -10.436 8
{1n CH3 -12.469 8
HT40 CH6 -13.394 8
CH9 -12.567 8
Conclusion PASS

Audix Tech
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Test Mode: IEEE 802.11b
Test CH1: 2412MHz

B Trg Fres Ass
A 34 o
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Test CH6: 2437MHz
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Test CH11: 2462MHz
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz

B Trg Fres Ass
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Finf Cofnmt 118 il
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Test Mode: IEEE 802.11n HT40
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10.MPE ESTIMATION

10.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/cm®) | Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30
Frequency(MHz) | Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15314
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10.2. Estimation Result

EUT: 65 LCD PC
M/N: INF6502
Test date: 2015-09-12 Pressure: 101.4+1.0 kpa Humidity: 52.3+£3.0%
Tested by: Leo-Li Test site: RF site Temperature:23.2+0.6
Frequency OP;[;I; ¢ Output Antepna Ante?nna
Mode CH Power Gain Gain MPE
MHz Power . .
(dBm) (mW) (dB1) (Linear)
CHI1 2412 13.68 23.33 2.63 1.83 0.8505
11b CH6 2437 13.77 23.82 2.63 1.83 0.8683
CHI11 2462 13.64 23.12 2.63 1.83 0.8427
CHI 2412 13.23 21.04 2.63 1.83 0.7668
l1g CH6 2437 13.35 21.63 2.63 1.83 0.7883
CHI11 2462 13.12 20.51 2.63 1.83 0.7476
CHI1 2412 11.96 15.70 2.63 1.83 0.5724
e |CH6 2437 | 1211 | 1626 | 2.63 1.83 0.5925
CHI11 2462 11.90 15.49 2.63 1.83 0.5645
CH3 2422 12.74 18.79 2.63 1.83 0.6850
HITIAIEO CH6 2437 12.74 18.79 2.63 1.83 0.6850
CH9 2452 12.66 18.45 2.63 1.83 0.6725

PG
MPE= (R=20 cm)

47R
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11. ANTENNA REQUIREMENT

11.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2. Antenna Connected Construction

The antennas used for this product are PIFA antenna that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is 3dBi.
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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